
SPARE PARTS LIST
PAGE 1

MODEL NO. 3705

ITEM PART NO. DESCRIPTION QTY NOTE
001 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1
002 410062-4 Kapcsolóház 3705   1
003 645105-5 Zajszuro kondenzátor 645105-5*   1 220/240V
004 682502-4 Kábelvédo 8-85*   1 220/240V
005 265995-6 Önmetszo csavar M4x18*   2
006 687063-9 Kábel-feszültségmentesíto 6870   1
007 159270-9 Motorház hátsó burkolata 3705   1

INC. 25
008 521563-8 FIELD ASS'Y  220V  new   1
009 321517-3 Hajtótengely 3705   1
010 211061-7 Golyóscsapágy 6000LLB 211061-7   1
011 257095-6 Távtartó gyuru 10 3705   1
012 211064-1 Golyóscsapágy 6000 211064-1   1
013 222088-2 Motor-ékszíjtárcsa 3705   1
014 911200-6 Trapézfeju csavar M4x70   2
015 156942-7 Motorház 3705   1

INC 17
016 211066-7 Golyóscsapágy 6200LLB 211066-7   1
017 263002-9 Gumi csapszeg 4 263002-9   1
018 191628-6 Szénkefe CB-65 (=CB-72)   1
019 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
021 651467-1 Kapcsoló STE206K 3703   1 220/240V
022 911168-6 PAN HEAD SCREW M4X40   3
023 854936-3 NAME PLATE 3705   1
025 263014-2 Gumi csapszeg 4 263014-2   1
026 211028-5 Golyóscsapágy 627LB 211028-5   1
027 681614-0 Szigetelo alátét 681614-0   1
028 511478-7 ARMATURE ASS'Y 220V   1

INC. 16,26,27,29
029 241100-9 FAN 52   1
030 231930-6 Összeköto huzal 3705   1
031 341946-4 Ékszíj-védoburkolat 3705   1
032 265814-6 Beállító imbuszcsavar M8x11 37   1
033 911121-2 Trapézfeju csavar M4x14 911121   1
034 410061-6 Alátétlemez 3705   1
035 915116-7 Lapos félgömbfeju csavar M4x12   4
036 915126-4 Lapos félgömbfeju csavar M4x16   2
037 931403-6 Hatlapú anya M8 3705/5500S/907   2
038 168139-6 Alaplemez 3705   1
039 941202-8 Lapos Alátét 8 941202-8   2
040 922412-6 Imbuszcsavar M8x12 922412-6 (3   2
041 763606-2 COLLET NUT 6   1
042 763607-0 COLLET CONE 6MM   1
043 225041-7 Ékszíj 3-170 3705   1
044 911131-9 PAN HEAD SCREW M4X18   2
045 222087-4 Maró ékszíjtárcsája 3705   1
046 315618-7 Csapágyfedél 3705   1
400 783204-6 HEX. WRENCH  6   1
401 122281-7 GUIDE HOLDER ASS'Y   1
402 321912-7 TEMPLET GUIDE   1
403 410047-0 Csavarkulcs-tartó 4105KB, 32-t   1
404 781008-0 WRENCH  17   1
405 781003-0 WRENCH  10   1
406 341947-2 STRAIGHT GUIDE   1
407 163162-6 TRIMMER GUIDE   1



SERVICE DRAWING
PAGE 1

MODEL NO. 3705


